Fendt

FENDT 714NA SCR (732/00101-99999) F732105
TABLE OF CONTENT Page00-TOC
Page Number Page Title Page Reference

01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC

02-000-TOC AXLES 02-000-TOC

03-000-TOC STEERING SYSTEM 03-000-TOC

04-000-TOC DRIVE TRAIN SYSTEM 04-000-TOC

05-000-TOC COMPRESSED AIR SYSTEM 05-000-TOC

06-000-TOC HYDRAULIC SYSTEM 06-000-TOC

07-000-TOC ELECTRICAL SYSTEM 07-000-TOC

08-000-TOC CAB 08-000-TOC

09-000-TOC AIR CONDITIONING AND HEATING SYSTEM 09-000-TOC

10-000-TOC CHASSIS 10-000-TOC

11-000-TOC WHEELS 11-000-TOC

12-000-TOC IMPLEMENT LIFT SYSTEM FRONT 12-000-TOC

13-000-TOC IMPLEMENT LIFT SYSTEM REAR 13-000-TOC

14-000-TOC FRONT/REAR LOADERS 14-000-TOC

15-000-TOC PRECISION FARMING SYSTEMS 15-000-TOC

16-000-TOC ACCESSORIES 16-000-TOC



FENDT 714NA SCR (732/00101-99999)
41239

6€2Ly0

Page 01-0002

Ref 2002



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

CRANKCASE

Page01-0002

Item Part Number

A WN

o ~NO O

9
10
11
12
13
14

72605688

72608986

72609276

72497419

72416467
72344342

72456134
72439874
72455559
72429347

72431135
72497417
72491822
72325325
72325326
72315799

185 72381391

Qty Description

NFPFP®

P WO ORF OPRF

Comments

ENGINE NUMBER
<-- 11227852 --> 11627665

ENGINE

-->732/1711

REMANUFACTURED SHORT BLOCK ENGINE
-->732/1711

ENGINE

<--732/1712

CRANKCASE

><2-14

HEXAGONAL HEAD BOLT

ADAPTER BUSH

NOT AVAILABLE IN SINGLE PARTS
SEALING WASHER
SEALING WASHER
PLUG SCREW
SCREW

M14X1,5

LOCKING PLUG
BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG
THREADLOCKER

Technical Specification

TCD6.1L6

TCD6.1L6

DIN 7603 D14X20-CU-VERZINNT

M14X1,5

DIN 7604 AM14X1,5-A3L
LOCTITE 243 10ML



FENDT 714NA SCR (732/00101-99999)
F061411

185

F061411

Ref 2177586 Page 01-0003



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

CRANKCASE

Page01-0003

Item Part Number

A WN

o ~NO O

9
10
11
12
13
14
15

72605688

72608986

72609276

72616334

72416467
72344342

72456134
72439874
72455559
72429347

72431135
72615416
72491822
72325325
72325326
72315799
72315438

185 72381391

Qty Description

NFPFP®

PPRPWOOORF O

Comments

ENGINE NUMBER
<-- 11627666 --> 11727015

ENGINE

-->732/1711

REMANUFACTURED SHORT BLOCK ENGINE
-->732/1711

ENGINE

<--732/1712

CRANKCASE

><2-14

HEXAGONAL HEAD BOLT

ADAPTER BUSH

NOT AVAILABLE IN SINGLE PARTS
SEALING WASHER
SEALING WASHER
PLUG SCREW
SCREW

M14X1,5

LOCKING PLUG
BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

PLUG SCREW
THREADLOCKER

Technical Specification

TCD6.1L6

TCD6.1L6

DIN 7603 D14X20-CU-VERZINNT

M14X1,5

DIN 7604 AM14X1,5-A3L
DIN 908 M14X1,5-ST
LOCTITE 243 10ML



FENDT 714NA SCR (732/00101-99999)
F061411

185

F061411

Ref 2177589 Page 01-0004



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

CRANKCASE

Page01-0004

Item Part Number

72605688

72608986

72609276

1 72616334

72416467
72344342

A WN

72456134
72439874
72455559
72429347

o ~NO O

9 72431135
10 ACP0152940
11 ACP0152930
12 72325325
13 72325326
14 72315799
15 72315438
185 72381391

Qty Description

NFPFP®

PPRPWOOORF ORF

Comments

ENGINE NUMBER
<-- 11727016

ENGINE

-->732/1711

REMANUFACTURED SHORT BLOCK ENGINE
-->732/1711

ENGINE

<--732/1712

CRANKCASE

><2-14

HEXAGONAL HEAD BOLT

ADAPTER BUSH

NOT AVAILABLE IN SINGLE PARTS
SEALING WASHER
SEALING WASHER
PLUG SCREW
SCREW

M14X1,5

LOCKING PLUG
FEMALE BEARING
FEMALE BEARING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

PLUG SCREW
THREADLOCKER

Technical Specification

TCD6.1L6

TCD6.1L6

DIN 7603 D14X20-CU-VERZINNT

M14X1,5

DIN 7604 AM14X1,5-A3L
DIN 908 M14X1,5-ST
LOCTITE 243 10ML



FENDT 714NA SCR (732/00101-99999)
432327-M-1

£ - >
sl
__ k\w e
ASS Ik / ety
& 0 ) FrTTRENN
A ) N o W (AR Y
" \:/&vf NN TN W
il AN RN )] \J/
7 e
. Ui _c \ < 1// - L /
P piedsy
NGO B
mioc,\ Yend R BT I IR Y
/ oSy S e T e s e
ALY t% @v IR g
SN R
0 %, 2
SE- "cQ\\)m: J P w\\. \me\ \& \\ Nn«w\ o™
S0 Y C N ey ST ﬁu\
‘Bal %C.:/m e LTS g e
ﬁﬁ .. erv.u)u\ AN AN 7

30 A0 1559 4a 4
/ O\\\./ ) A..\\\(Q\ \rﬁ\ rd , 1 +/ s\
(A # ¢ ALl ARl 7
\ N4 Pu\ P L7 \?IIHA»‘.% ’
/zz_ﬂ\.\imﬂn\\} /\: raninte’ ol RN 4
iy g R M gy, e T ,_X..Nv s
S A TN ~ ~ ’ _
v D R DO M P : i
LN i /.:b\@\mnm\ ‘
N e S / P
AN, v : y
)Y A ’ ’ <t
. A k4 a
x \ s 2
v y ; /\
LU 4 ’
NN 4 ’
N Y ’ ?
5 A ! ¢
x N7 11
\ v ’
A% i
Y 1
\ ’
A 14
X 2
% ’
L4
\

432327-M-1

Page 01-0005

Ref 2007



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

CRANKCASE

Page01-0005

Item Part Number

72627515
72315088
72323677
72631860
185 72325403

O~ WNPRF

P NNNPRP

Qty Description Technical Specification

Comments
BLANKING PARTS

CORE HOLE PLUG

SEALING WASHER DIN 7603 A10X13,5-CU
PLUG

THREADED PIN

SAFE.LOCK AGENT



FENDT 714NA SCR (732/00101-99999)
30094

I'd )@ \
/) e
——— /.7 >~ —c ==
e I
o o P4 AN
\OQ\UI@/ S S o / /./\.N.// /”// "
P RN ORI P HER
oI 1 0 [R) N =N —
2oy 10N c ﬁillluurrnu||/
DN ! DA“N AN A Ny
/02 ARG S O T s o o .- =D

1600€0

Page 01-0006

Ref 2014



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

CRANKCASE

Page01-0006

ltem Part Number Qty Description
Comments

PISTON COOL.NOZZLE
1 72415140 6 PISTON COOLING JET



FENDT 714NA SCR (732/00101-99999)
40194

\\H.M.ul |‘M||A.w/
|
~<
\\LD S==x_r__
SIS T i ll/m”I/“/
0 hg o AR NN
/0 28, ° o Vre S YWy
PALZAN SN NN W
2a) N\ AN (s DA
LU _QQX Cs . /lﬂf\fh‘.\ /
o ) i \ N —— ————
\o«\UIQ, \D«w?o q:.wmw oAJ/ruu ~SCAJ
Al NI PO o o TS
il Sa ol s AY-a-———- ° \J
(. 00 S <.
\s\\uocﬁ “ O Ay \P N‘ﬁlﬂ%lﬂlllﬂv
A N )?&. ?, o7y \“lew\b\d Qras
TN\ SN CT S —\ #
£ ININST LA (AT
ya 100 let\ \I\JWQ\\- leﬂs &e\ oL
/& L AN oS ST A ) AN
PAY7 ey L \\ O > AN (AN
VY \MC_-_/ ’ -, 7/ ’ 7 7 ’ = ’ .
« N, o] .\\0\|I\IA|«\\ A A \
o s aAnn 4 <A \%u\ - . —
AR - “r
N pO e s -9 / @
\0A0 D) e ./
NOUNY ey L
. / O
YNV e/ SR
S A A\
=L~ - - o)
/L).. . —1//[011/4_\ D\u\lllllllll../ ;”.K\D\
VSl LN Wy
e // 74
N IJ\:\IW., Sl =
/‘.IIII\ J, Qe

761070

Page 01-0007

Ref 2028



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

CRANKCASE

Page01-0007

ltem Part Number Qty Description
Comments

LOCKING PLUG

1 72325326 1 COREHOLE PLUG
185 72325403 1 SAFE.LOCK AGENT



FENDT 714NA SCR (732/00101-99999)
F51577

M~
M~
mn
—
[Te)
o

~

Ref 2042 Page 01-0008



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

CRANKCASE

Page01-0008

Item Part Number

2 72315799
3 72315094
4 72431648
5 72416472
6 72438057

Qty Description
Comments

BLANKING PARTS

1 PLUG

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER

NOT NEEDED WITH AIR BRAKE

1 COVER

NOT NEEDED WITH AIR BRAKE
1 SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
2 HEXAGONAL HEAD BOLT
NOT NEEDED WITH AIR BRAKE

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN 7603 A14X18-CU

M10X20



FENDT 714NA SCR (732/00101-99999)
30100

030100

Ref 2047 Page 01-0009



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

SET OF GASKETS - MOTOR

Page01-0009

ltem Part Number Qty Description
Comments
1 72609323 1 SEALKIT
WITHOUT CYLINDER HEAD GASKET
UP TO ENGINE NUMBER
11691133
72615421 1 SEALKIT
WITHOUT CYLINDER HEAD GASKET
FROM ENGINE S/N
11691134



FENDT 714NA SCR (732/00101-99999)
38791

=]
~
0
e
t=—]

Ref 2049 Page 01-0010



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

ENGINE MOUNTINGS

Page01-0010

Item Part Number

1

3

72442925

72423955

72374294
72418408

Qty
1
1

2
2

Description

Comments

ENGINE SUSPENSION
LEFT

ENGINE SUSPENSION
RIGHT

HEXAGONAL HEAD BOLT
HEXAGONAL HEAD BOLT

Technical Specification

DIN 931-M16X85 GWA-10.9
DIN 933 M16X40 GWA-10.9



FENDT 714NA SCR (732/00101-99999)
35107

Lolsen

Page 01-0011

Ref 2056



Fendt
FENDT 714NA SCR (732/00101-99999)
ENGINE BEARINGS
ltem Part Number Qty Description Technical Specification
Comments
72423991 4  ENGINE MOUNT

1
2 72318110 4 DISC
3 72315563 4 HEXAGONAL HEAD BOLT  DIN 931 M12X80-8.8A3L

F732105
Page01-0011




FENDT 714NA SCR (732/00101-99999)
431755-M-1

431755-M-1

Ref 2070 Page 01-0012



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

TRANSMITTER

Page01-0012

ltem Part Number Qty Description
Comments

ENGINE SPEED
EDC

1 72626758 1 TRANSMITTER
2 72628348 1 O-RING



FENDT 714NA SCR (732/00101-99999)
35317

—
&
N ¢
@M?..HMHHMA;J .

/ ~ Ve N
i N

e
\ 7’
&,.W ol _C2R
N
X A N

S -
£ SRR TN

L1€5ED

Page 01-0013

Ref 2077



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

TRANSMITTER

Page01-0013

ltem Part Number Qty Description Technical Specification
Comments

ENGINE SPEED
FASTENINGS

1 72315460 1 SOCKET HEAD BOLT  DIN 912 M6X16-8.8



FENDT 714NA SCR (732/00101-99999)
41345

w
=
o
=r
[~

Ref 2084 Page 01-0014



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

CRANKCASE BREATHER

Page01-0014

Item Part Number

4

5
6

10
11
12
13
14
15
16

17
18

72325453

72455795
72437250

72325293

72494112

72439873
72323517
72425772
72494114
72479013
72439874
72425770
72325457

72416001
72479013

Qty Description

1

1
1

PRRPRRPREPNRN

=N

Technical Specification
Comments

HEXAGONAL HEAD BOLT
M8X50

SEAL

BREATHER

><5

HEXAGONAL HEAD BOLT  M8X30
M8X30

OIL RETURN LINE
><9-13,17

SEALING WASHER
BANJO BOLT

PIPE CLAMP

RUBBER HOSE

HOSE CLIP

SEALING WASHER

LOCK VALVE
HEXAGONAL HEAD BOLT
M8X40

RETAINING STRAP

HOSE CLIP



FENDT 714NA SCR (732/00101-99999)
38786

4
& Q

11

2=
©
r—
0
o
=]

Ref 2087 Page 01-0015



Fendt

FENDT 714NA SCR (732/00101-99999)

F732105

CRANKCASE BREATHER

Page01-0015

Item Part Number

O~NUTAh WPE

11

13
14
15

72442930
72437633
72311167
72442926
72455795
72455520
72495711
72315650
72311788
72315478
72315668

Qty Description

PNOWRRRRERWRR

Technical Specification
Comments

BREATHER TUBE

RETAINER

CONNECTING FLANGE

HOSE CLIP

HOSE

SEAL

ADAPTER

HOSE

HEXAGONAL HEAD BOLT  DIN 933 M8 X 20-8.8A3L
DISC DIN 125-8,4-ST.A3L
SOCKET HEAD BOLT DIN 912 M8X35-8.8
HEXAGONAL HEAD BOLT  DIN 933 M8X50-8.8A3L



FENDT 714NA SCR (732/00101-99999)
41199

6611%0

Page 01-0016

Ref 2098



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/fendt-714-na-scr-732-00101-99999-tractor-parts-catalogue-manual-instant-download-part-no-f732105/



